Exploded view electric 2 Parsun F60 outboard.

Electric 2 - Parsun F50/F60

# Part Name
1 GB/T5783-M6x25 Hexagon bolt m6x25
2 GB/T97.1-6 Washer, plain 6
3 F40-05091401EI Bracket, main relay
4 F40-05091402EI Damper, main relay
5 T40-05000028 Tube, igniter
6 F40-05000060EI Fixed plate, main relay
7 F40-05091400EI Main relay
8 GB/T6170-M6 Nut m6
9 GB/T93-6 Washer, spring 6
10 GB/T5782-M6x35 Bolt m6x35
11 F40-05000059EI Clamp c
12 F40-05000003 Clamp
13 GB/T5783-M6x10 Boltm6x10
14 F40-05000500EI Rectifier assembly
15 F40-05090700EI Sensor, water temperature
16 F40-05000042EI Oil pressure sensor
17 F60-05000601 High voltage wire
18 GB/T96-6 Large washer 6
19 F60-05000600 Ignition coil
20 F60-05000023 Fixed plate, ignition coil
21 F15-07000021 Bushing, intake silencer
22 F8-05000007 Damper
23 F60-05000031 Fixed plate
24 FS-05000021 Big washer
25 GB/T5783-M6x20 Hexagon bolt m6x20
26 F40-05000009-1EI-C Fixed plate, ecu
27 HDB-6x1.5 Fixed seat
28 GB/T5783-M6x12 Bolt, hexagon m6x12
29 F60-05001000 Ecu unit
30 F40-05000049EI Fixed plate, magnetic valve
31 F40-05091500EI Magnetic valve, carbon pot
32 F60-05000036 Connect wire(black), relay
33 T85-05030003 Connect wire(rown),relay
34 F40-05030500EI C.d.i cable assembly

You can order spare parts directly on the website, just click on the part number/name in the list.
Spare parts are shipped from Sweden, often the same day.
If you need to contact us we communicate in English (or Swedish) please email us at info@parsun.se